
12

PARTS LIST

COWLING, CONTROLS & SKIP



13

COWLING, CONTROLS & SKIP (CONT’D)

Item	 Part No.	 Qty.	 Description

1		  18 	 Hex head setscrew M8 x 20 

2		  64 	 Washer, M8 form A. 

3		  40 	 Nut M8 Nyloc type P 

4		  2	 Cable Tie 3.6mm x 140 

5	 MT 15040	 1	 Cowling Side Left Hand

6	 MT 03965	 1	 Tube, Handle – Left Hand

7	 MT 03943	 1	 Cable, Clutch Control  

8	 DP0502015	 1	 Lever, Clutch

9	 MT 03943	 1 	 Cable, Brake

10	 DP03	 2 	 Grip, Handle 22 mm x 135 mm 

11	 DP0502016	 1 	 Lever, Brake Control - Red 

12		  3 	 Nut M6 Nyloc type P 

13	 MT 03991	 1 	 Control, Throttle

14		  1 	 Valve Assy 

15 			   Dipstick filler cap

16		  2 	 Washer, M6 form A

17		  1 	 Bolt Hex, M6 x 65 long

18	 MT 03966	 1 	 Tube, Handle – Right Hand

19	 MT 15041	 1 	 Cowling Side Right Hand 

20		  4 	 Bolt, Hex M8 x 50 long 

21	 MT 15043	 1 	 Cowling Top / Oil Tank 

22		  2 	 Coach Bolt M6 x 20 long

23	 MT 15049	 1 	 Gear Change Lever

24	 DT107	 1	 Grip, Gear Lever

25		  1 	 Bearing, Flange 008 1603000 02 

26	 MT 03963	 1 	 Gear Lever Guide Plate

27	 MT 15066	 1	 Skip

28		  2 	 Decal, Skip – H-MAX 

29	 MT 04016	 4 	 Decal, Maximum Skip Load Capacity 

30	 MT 04017	 1 	 Decal, Maintenance 

31	 MT 15074	 1 	 Decal, Operation 

32	 MT 04018	 2 	 Decal, Muck-Truck 



TRANSMISSION AND BELT DRIVE

14



TRANSMISSION AND BELT DRIVE (CONT’D)

Item	 Part No.	 Qty.		  Description

1		  1 		  Bolt, Hex head M12 x 75 long
2		  18 		  Hex head setscrew M8 x 20 long
3		  40 		  Nut M8 Nyloc type P 
4		  64 		  Washer, M8 form A
5		  8 		  Bolt, M8 x 65 long 
6	 MT 03962	 1 		  Gear Change Linkage (Includes items 37, 38 and 39) 
7		  1 		  Bolt. M10 x 45 long 
8		  2 		  Washer, M10 form A
9	 MT 15045	 1 		  Cylinder Mounting Pin 
10		  6 		  Washer, M12 form A
11		  1 		  Coach Bolt M12 x 60 long 
12	 MT 03021	 1 		  Tube, Belt Guide 
13		  3 		  Nut, M8 Full 
14		  5 		  Hex head setscrew, M8 x 35 long 
15		  4 		  Nut M12 Nyloc type P
16		  1 		  Nut M10 Nyloc type P 
17	 MT 15039	 1 		  Clutch Lever 
18	 MT 03953	 1 		  Clutch Pulley 
19		  1 		  Bolt M8 x 60 long 
20		  3 		  Hex head setscrew, 5/16” UNC x ¾” long
21	 MT 03942	 1 		  Pulley, Transmission 
22		  1 		  Key, Woodruff ¾” x 3/16” 
23	 DP18	 2 		  Spring
24	 MT 03945	 1		  Brake Arm Link				     
25	 DP21	 1 		  Transmission, Peerless 
26		  2 		  Setscrew, Hex head/flanged Self-Tapping 
				    M8 x 20 long 
27	 MT03020	 2 		  Torque Stay 
28		  2 		  Nut M8 Nyloc type P 
29	 MT 03973	 1 		  Plate, Shifter 
30		  1		  Washer, M6 form C 
31		  1 		  Washer M6 Spring Lock 
32		  1 		  Hex head setscrew ¼” UNF x ¾” long 
33	 DP0502018	 1 		  Belt, 51”
34		  1 		  Key, Woodruff 3/32” x 5/8” 
35	 MT 03001	 1 		  Pulley. Engine 
36	 MT 15046	 1 		  Cylinder Mounting Assembly 
37		  2 		  Ball Joint M8.		  Part of item 6 
38		  2 		  Nut, M8 full		  Part of item 6 
39		  1 		  Rod, Gear Linkage	 Part of item 6 
40	 MT 15038	 1 		  Clutch Arm Link 
41	 MT 03942	 1		  Spacer, Clutch Pivot
42		  1		  Pulley - Hydraulic Pump
43		  1		  Belt 27”
44		  1		  Belt Tensioner Pulley

15



16

MAINFRAME & DRIVETRAIN



17

MAINFRAME & DRIVETRAIN (CONT’D)

Item	 Part No.	 Qty.	 Description

1	 MT 15055	 1 	 Mainframe 

2		  4 	 Hex Head setscrew 5/16” UNF x 1” long

3		  2 	 Key, Square 3/16” x 55mm long

4	 DP 05041	 2 	 Front Hub 

5	 MT 15036	 1	 Bottom Plate 

6		  64 	 Washer, M8 form A 

7		  40 	 Nut M8 Nyloc type P

8		  2 	 E-Ring .750” x .050”.  N1500  Code 0075 

9	 DP80	 2 	 Cap, Vinyl 1.25 x 1.625 

10		  5 	 Bolt, M8 x 40 long 

11		  16 	 Wheel nut M10 x 1.25 Pitch 

12	 DP83	 2 	 Starcap 19mm 

13		  2 	 Coach Bolt M12 x 130 long 

14	 MT 03019	 2 	 Power Drive Bracket 

15		  4 	 Nut M12 Nyloc type P 

16	 DP45	 2 	 Wheel Assembly, Power Drive (4”) 

17		  6 	 Washer, M12 form A

18	 MT 15065	 1 	 Pump Mounting Plate 

19		  1 	 Hydraulic Pump

20	 MT 16028	 1 	 Lift Cylinder

21		  18 	 Hex head setscrew M8 x 20 long 

22		  1 	 Engine, Honda GXV160 

23	 DP31	 1 	 Pin, Lynch 

24	 DP24 RH	 2 	 Wheel Assembly, Right Hand

25	 MT 15063	 1 	 Piston Rod Pin

26	 DP24 LH	 2 	 Wheel Assembly, Left Hand

27	 MT 04018	 2 	 Decal, Muck Truck Logo 

28		  2 	 Chrome plated wheel cap 

29		  2 	 Circlip EXT0250 

30	 MT 03980	 2 	 Hub Assembly, Rear Wheel 

31		  2 	 Bearing, Ball 25 mm x 52 mm 6205 2RS 

32		  4	 Wheel stud M10 x 1.25 pitch x 35 long 

33 		  1	 Hydraulic Pump Pulley




